Contract/Konrpakt N2 87-2020 Car/Barou 56444177
Datefon” L - ‘ 03.01.2020 ,o% Car customs/l loBaroHHbIH 3aKa3 7002287391
%pgci‘I_"i(j;)'ntion/C11mm(jmxalmz 5000596823 gutgon}g deh\:'cli)ry/lflcxommaﬁ MOCTABKA H8002%02985
rder/Ornyck xport licence/PaspelueHue Ha BBIBO3 e TpebyeTcs
) ArcelorMitial
CEPTH®UKAT INPMEMKH Ne
INSPECTION CERTIFICATE No 8002302985
EN 10204-3.1
Manutacturer: PJSC "ArcelorMittal Kryvyi Rih" IMpoussoaurens: ITAO "APCEJIOPMUTTAJI KPHBOH POI™
Buyer: S.R.L. "METALICA-ZUEV" llokynares: 000 "METAJIHKA-3YEB"
Destination country:  The Republic of Moldova Crpana HazHaueuus: Peeny6auka Mosyiosa
Consignee: S.R.L. "METALICA-ZUEV" I'py3ononyyarens: 000 "METAJIMKA-3YEB"
62-22, G. Asaki str., Peenydmuka Moatosa
Kishineu MD-2028 M]1-2028 r. Kumuuay,
The Republic of Moldova ya. I'. Acarn, 62-22,
OKPO 38730480 OKIIO 38730480
Description of goods/Hanmenosanue tosapa Standards/HT 1
CTAJb i%ﬂﬂ YCEHUMJEHHWS BETOHA - APMATYPHAS CTAJIb, LST EN 10080:2005
HOAJAIOL 2 ACS CBAPKE / STEEL FOR THE REINFORCEMENT OF JCTY 3058-95 (T'OCT 7566-94)
CONCRETE - WELDABLE REINFORCING STEEL
Kaace B500B
Ne| No nnasxku | Ne [TapTuu Mapka Top-wa//I-p.mm | Bun nocr. no Elnmm.mm Exn. Hsm. Kon-go | Macca nerro.xr
Heat No Batch Grade THKNS/diam,mm Sh.ﬂ;mnc b enght,mm Unit Quantity | Net weight, kg
ipment
ength {
1 212408 44078 12 M/ 1T 12000 nauku/bundles 10 41695
2 222469 44080 12 M/]1J1 12000 nauxu/bundles 4 168853
3 232387 44082 12 M/JJ1 12000 nauku/bundles 2 3460
16 67040
Chemical composition of steel, %/Xumudeckuii coctas cranu, %
Ne| C Mn Si S P Cr Ni Cu N Ti As B Al V Mo Nb W Co Ceq
1.]022 1096 10.098]10.014] 0,02 |0.031]0.015{ 0.02 |0.003]<0.005] 0.002 | 0.0002 | 0.002 | 0.003 | 0.001 | 0.001 - 0.002 ] 0.39
2.0 0.2 1096 |0.105]10.013] 0.02 | 0.049 {0.034]0.035]0.0043]<0.005! 0.002 } 0.0002 1 0.002 | 0.003 | 0.004 | 0.001 - 0.003] 0.38
3.0 02 11.0210.127]0.01110.02710.034 {0.019]0.0250.0049<0.005| 0.002 | 0.0003 | 0.002 | 0.003 | 0.002 | 0.001 - 0.002 | 0.38
Mechanical properties/Mexanuueckue cBoiicTBa
Ne Mpenen_... " Bpemennoe Orholuenne [lonnoe H3rub ¢ Ilar peGpa BoicoTa pedGpa Boicota Haxnoun pedpa, af Ornocnrenshas | Macca nor.
TeKyuecTH 3 ONPOTHBICHHES Ratio OTHOCHTENIBHOE pazrndom Rib spacing, ¢ | Rib height, h npoaonstoro | Transverse rib {nnowans pedpa,) merpa/Mass of
Yield Strength | Tensile Strength yanunenne npu | /Rebendtest (mm) (mm) pedpa, mm  {flank inclination, fr one running
MIa (MPa) | MIla (MPa) MAKCHMAIbLHOH Longitudinal rib [*} Relative rib area. meter
Harpysxe height. mm fr wr/sm (kg/m)
Persentage total
elongation at
maximum
force(Agt)
1. 544/562/555 626/643/632 1.15/1,14/1.14 8.5/8,2/8.7 OK 6.90 1.04 0.54 57,00 0.097 0.864
2, 598/581/551 668/646/633 1,12/1.11/1,15 7.9/8,1/8.7 OK 6.92 1.07 0.48 58.00 0.097 0.87
3, | 568/560/551 | 647/631/633 | L14/1.13/1.15 | 8.6/7.8/3.8 oK 6.90 1.04 0.54 59.00 0.097 0.872

Radiation parametrs (Bq/Kg)/Paanaunonnbie napamerpsl (br/kr)

Ra Th

K
<300

A(sum)

Material EDR (uSv/hr)/MD/I matepuana (Mr38/4)

<50 <50

<141

<(,08

Class of application/Knace npusenenus - 1

[Tpumeuanme: Hactosmmm ya0CTOBEPAEM, YTO YKa3aHHAs BbILIE MPOAYKIMA GblIa HCMILITAHA U CQOTBETCTRYET YCIOBAM 3aKa3a 110 KOHTPAKTY.
Remarks: We hereby certify that the material described above has been tested and complies with the tefms of the order contract.

Buumaniie: He J0NycKaiTe MCMoJb30BaHue 00BA30K Ul 3CTPONIOBKY IPy3a MPU Meperpy3ouHbx padoTax.
ings to acargo during transshipment is not permissible.

Caution: the use ‘of bindings for attaching,s

b & ,

MapkupoBka

TopueRbie CTOPOHbI NAYEK OKPaIlCH L j};ﬂ
Marking 1

AHTJTMHCKOM $I3bIKE Ha ka0 iffiizses

— = DigtipISEA8EDIIONEE REGUHTCH B TOD Ii :
“t- Date: 2021.08.24 16:29:21 MSK

Reafon: MoldSign Signature

Locption: Moldova

[Tpumeuanue
Note

H. 4 SIPJIBIKA HA
$IKHO OBITH 110 4 JIaCTHKOBLIX
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[Toarucu:
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